SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804A

IConducted Spurious Emission|
<1Mbps>

CSE Plot on Low Ch between 30MHz ~ 1 GHz

CSE Plot on Low Ch between 1GHz ~ 26.5GHz

Ref Level 20,00 im  Offset 241048 = RBW 100 bz

RefLevel 3000 8m  Offset 2010 = REW 100 kiiz
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CSE Plot on Mid. Ch between 30MHz ~ 1 GHz

CSE Plot on Mid. Ch between 1GHz ~ 26.5GHz

Ref Level 3000 cim  Offses 24,108 & REW 100 ki
- an 2008 SWT 301 ms = VBW 300kHz Mode Sweep

RefLevel 3000 c8m  Offset 2410 = RBW 100 kitz
- a WT 255 ms = VBW 300 k2 Wode Sy
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CSE Plot on High Ch between 30MHz ~ 1 GHz

CSE Plot on High Ch between 1GHz ~ 26.5GHz

Ref Level 20,00 im  Offset 241048 = RBW 100 bz
- an 00E  SWT 301 ms & VBW 300kH: _Mode Sweep

RefLevel 3000 8m  Offset 2010 = REW 100 kiiz
- mt 208 SWT 755 ms = VBW 300Kz _Mode Sweep
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804A

<2Mbps>

CSE Plot on Low Ch between 30MHz ~ 1 GHz

CSE Plot on Low Ch between 1GHz ~ 26.5GHz

Ref Level 20,00 im  Offset 241048 = RBW 100 bz
B SWT 301 ms & VBW 300kH: _Mode Sweep

RefLevel 3000 8m  Offset 2010 = REW 100 kiiz
- mt SWT 755 ms = VBW 300Kz Mode Sweep

30001 pis 7.0 Mbz/

T0GH:

30001 pi= 55 GHal

T0GHz

265 GHz

CSE Plot on Mid. Ch between 30MHz ~ 1 GHz

CSE Plot on Mid. Ch between 1GHz ~ 26.5GHz

Ref Level 3000 cim  Offses 24,108 & REW 100 ki
B SWT 301 ms = VBW J00kH  Mode Sweep

RefLevel 3000 c8m  Offset 2410 = RBW 100 kitz
e WT 255 ms = VBW 300 k2 Wode Sy
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CSE Plot on High Ch between 30MHz ~ 1 GHz

CSE Plot on High Ch between 1GHz ~ 26.5GHz

Ref Level 20,00 im  Offset 241048 = RBW 100 bz
B SWT 301 ms & VBW 300kH: _Mode Sweep

RefLevel 3000 8m  Offset 2010 = REW 100 kiiz
- mt SWT 755 ms = VBW 300Kz Mode Sweep
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804A

<3Mbps>

CSE Plot on Low Ch between 30MHz ~ 1 GHz

CSE Plot on Low Ch between 1GHz ~ 26.5GHz

Ref Level 20,00 im  Offset 241048 = RBW 100 bz
B SWT 301 ms & VBW 300kH: _Mode Sweep

RefLevel 3000 8m  Offset 2010 = REW 100 kiiz
- mt SWT 755 ms = VBW 300Kz Mode Sweep

i

o

.

\
S
"’ ™ e
—— s A N i | sty
“

M 05/22/ A 08/22/

CSE Plot on Mid. Ch between 30MHz ~ 1 GHz

CSE Plot on Mid. Ch between 1GHz ~ 26.5GHz

Ref Level 3000 cim  Offses 24,108 & REW 100 ki
B SWT 301 ms = VBW J00kH  Mode Sweep

RefLevel 3000 c8m  Offset 2410 = RBW 100 kitz
e WT 255 ms = VBW 300 k2 Wode Sy

22058020 G

30.0 MHz 30001 pes

10GH: 30001 pe= 55 GHz/ 255 GHz.

7.0 Mbz/ 10 GHe

11:48:34 M 05/22/2025

11:48:03 MM 08/22/2028

CSE Plot on High Ch between 30MHz ~ 1 GHz

CSE Plot on High Ch between 1GHz ~ 26.5GHz

Ref Level 20,00 im  Offset 241048 = RBW 100 bz
B SWT 301 ms & VBW 300kH: _Mode Sweep

RefLevel 3000 8m  Offset 2010 = REW 100 kiiz
- mt SWT 755 ms = VBW 300Kz Mode Sweep

30001 pis

T0GH: 30001 pi= 55 GHal

7.0 Mbz/ 1.0 GHz

265 GHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR522804A

Appendix B. AC Conducted Emission Test Results

Temperature : 23.5~26.17C
Relative Humidity : |52.3~62.7%

Test Engineer : |Louis Chung

TEL: 886-3-327-0868 Page Number : B1 of B5
FAX: 886-3-327-0855



CO07-HY

EUT Information

Report No. : FR522804A
2025/6/17

Report NO : 522804
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
100 T
90T
80+
70t
N 60_\ I CISPR-QP Limit atMain Ports
>
£ s0f i .- £ISPR-Ave gnitatMain Ports
[3) B ST U VO SOV SO SOV SN ST H
: P
3 Te %o
1 A *
&
30+ ¢
| 2
201
101
0 } } —t———— } } —+—+—+—+— } |
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.153443 25.82 55.81 29.99 | L1 FLO 20.0
0.153443 44.41 65.81 21.40 | L1 FLO 20.0
0.173310 21.36 54.80 3344 | L1 FLO 20.0
0.173310 41.66 64.80 23.14 | L1 FLO 20.0
0.194730 18.47 53.83 35.36 | L1 FLO 20.0
0.194730 37.90 63.83 2593 | L1 FLO 20.0
0.215250 16.95 53.00 36.05 | L1 FLO 20.0
0.215250 29.89 63.00 33.11 | L1 FLO 20.0
0.375900 30.96 48.37 17.41 | L1 FLO 20.0
0.375900 32.28 58.37 26.09 | L1 FLO 20.0
2.296140 16.80 46.00 29.20 | L1 FLO 20.1
2.296140 22.77 56.00 33.23 | L1 FLO 20.1
8.103750 27.45 50.00 2255 | L1 FLO 20.3
8.103750 32.78 60.00 27.22 | L1 FLO 20.3
11.659380 33.20 50.00 16.80 | L1 FLO 20.5
11.659380 38.83 60.00 21.17 | L1 FLO 20.5
12.479550 29.58 50.00 20.42 | L1 FLO 20.5
12.479550 38.46 60.00 2154 | L1 FLO 20.5
12.964650 43.48 50.00 6.52 | L1 FLO 20.5
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CO07-HY
12.964650 49.39 60.00 10.61 | L1 FLO 20.5
14.736750 38.20 50.00 11.80 | L1 FLO 20.6
14.736750 42.68 60.00 17.32 | L1 FLO 20.6
16.227870 36.53 50.00 13.47 | L1 FLO 20.6
16.227870 40.98 60.00 19.02 | L1 FLO 20.6
18.242610 37.22 50.00 12.78 | L1 FLO 20.7
18.242610 41.73 60.00 18.27 | L1 FLO 20.7
21.239160 29.98 50.00 20.02 | L1 FLO 20.8
21.239160 36.50 60.00 23.50 | L1 FLO 20.8

Report No. : FR522804A
2025/6/17
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CO07-HY

EUT Information

Report No. : FR522804A
2025/6/17

Report NO : 522804
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.151485 44.19 65.92 21.73 | N FLO 20.0
0.151485 25.45 55.92 30.47 | N FLO 20.0
0.166290 41.67 65.14 23.47 | N FLO 20.0
0.166290 28.32 55.14 26.82 | N FLO 20.0
0.206250 35.41 63.36 27.95 | N FLO 20.0
0.206250 25.14 53.36 28.22 | N FLO 20.0
0.375360 40.80 58.38 17.58 | N FLO 20.0
0.375360 35.94 48.38 12.44 | N FLO 20.0
0.624750 26.64 56.00 29.36 | N FLO 20.0
0.624750 24.89 46.00 21.11 | N FLO 20.0
1.085010 24.01 56.00 31.99 | N FLO 20.0
1.085010 21.67 46.00 2433 | N FLO 20.0
2.247000 20.28 56.00 3572 | N FLO 20.1
2.247000 15.38 46.00 30.62 | N FLO 20.1
8.062980 33.83 60.00 26.17 | N FLO 20.3
8.062980 27.79 50.00 2221 | N FLO 20.3
10.858380 34.51 60.00 25.49 | N FLO 20.4
10.858380 28.53 50.00 21.47 | N FLO 20.4
11.560290 41.01 60.00 18.99 | N FLO 20.5
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CO07-HY
11.560290 --- 35.68 50.00 1432 | N FLO 20.5
12.261750 42.83 --- 60.00 17.17 | N FLO 20.5
12.261750 --- 37.73 50.00 12.27 | N FLO 20.5
13.051680 50.15 --- 60.00 9.85 | N FLO 20.5
13.051680 --- 44.43 50.00 557 | N FLO 20.5
14.637750 43.76 --- 60.00 16.24 | N FLO 20.6
14.637750 --- 38.97 50.00 11.03 | N FLO 20.6
16.227870 41.38 --- 60.00 18.62 | N FLO 20.7
16.227870 --- 37.04 50.00 12.96 | N FLO 20.7
18.241350 41.28 --- 60.00 18.72 | N FLO 20.8
18.241350 --- 36.67 50.00 13.33 | N FLO 20.8
21.111540 35.63 --- 60.00 2437 | N FLO 20.9
21.111540 --- 29.96 50.00 20.04 | N FLO 20.9

Report No. : FR522804A
2025/6/17
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samranas. FCC RADIO TEST REPORT

Report No. : FR522804A

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity(%): @ 54.5~ 62.8
Test Engineer : Ken Kuo, York Huang, and White Hou
Temperature(°C): 20.8~23.4
Note symbol
-L Low channel location
-R High channel location
C1-1. Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 1 2400-2483.5 1 Bluetooth BR_GFSK 00 2402 1Mbps - -
Mode 2 2400-2483.5 1 Bluetooth BR_GFSK 39 2441 1Mbps - -
Mode 3 2400-2483.5 1 Bluetooth BR_GFSK 78 2480 1Mbps - -
Mode 4 2400-2483.5 1 Bluetooth BR_GFSK 39 2441 1Mbps - LF
Mode 5 2400-2483.5 1 Bluetooth BR_GFSK 39 2441 1Mbps - SHF
TEL: 886-3-327-0868 Page Number :C11of 18

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804A

C1-2. Summary of each worse mode

Mode Modulation Ch. et Level Himit Mg Pol. Peak Result | RU Remark
(MHz) (dBuV/m) (dBuV/m) | (dB) Avg.
Bluetooth BR_GFSK | 00 | 2384.61 42.45 74.00 -31.55 H Peak = Pass - Band Edge
1
Bluetooth BR_GFSK | 00 | 4804.00 46.69 74.00 -27.31 \% Peak | Pass - Harmonic
Bluetooth BR_GFSK = 39 | 2488.54 43.02 74.00 -30.98 H Peak = Pass - Band Edge
2
Bluetooth BR_GFSK | 39 | 7323.00 50.77 74.00 -23.23 H Peak = Pass - Harmonic
Bluetooth BR_GFSK | 78 | 2483.52 46.23 74.00 -27.77 H Peak | Pass - Band Edge
3
Bluetooth BR_GFSK | 78 | 7440.00 50.55 74.00 -23.45 H Peak @ Pass - Harmonic
4 Bluetooth BR_GFSK | 39 67.83 31.62 40.00 -8.38 \Y QP Pass - LF
5 Bluetooth BR_GFSK | 39 | 24057.80 40.99 74.00 -33.01 H | Peak Pass - SHF
TEL: 886-3-327-0868 Page Number :C-1 2 of 18

FAX: 886-3-327-0855




wamonae. FCC RADIO TEST REPORT Report No. : FR522804A

Pol. Horizontal Fundamental
 Level (dBuVim) Date: 20250512 . Level (dBuVim) Date: 20250512
1225 1225
105, 105,
815 875
J PEAK_T4]
70, 70,
52. / 52,
1 ‘rj 4 oo
350 0 A Pl g
17! 17!
Peak
2310 23284 23468 23652 23836 2102 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site : @3CH22-HY
Condition: PEAK BE_74 3m 012D 02033_246729 HORIZONTAL Condition: PEAK 74 3m 91200 2833 246729 HORIZONTAL
+ RBN:1080.060kHz VBW:3000, 808kHz SWT:Auto + RBHW:1080.060kHz VBI:3000. 808Kz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg MHz dBuV/m dBuv/m B dBV dB/m B dB B om  deg
1 2384.61 42.45 74.80 -31.55 33.82 27.35 @8.62 32.58 @.46 200 62 PEAK 1 d@2.60 97.01 92.50 27.42 8.65 32.60 @.46 200 62 PEAK
2 2384.61 17.66 54.0@ -36.34 -- - - -- -- 200 62 AVERAGE 2 1m0 72.22 -- -- - -- -- 200 62 AVERAGE
TEL: 886-3-327-0868 Page Number :C-1 3 of 18

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR522804A

Pol. Vertical Fundamental
. goLevel (dBuVim) Date: 20250512 - Level dBuVm) Date: 2025.0512
1225 1225
475 i
J PEAK_T4
70 70,
o !

i
L
2

a5 (hheiniflo e
17. 17
Peak
210 2284 23468 2365.2 23836 202 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site : @3CH22-HY
Condition: PEAK BE_74 3m 012D 02033 24729 VERTICAL Condition: PEAK 74 3m 91200 2833 248729 VERTICAL
+ RBN:1080.060kHz VBW:3000, 808kHz SWT:Auto + RBHW:1080.060kHz VBI:3000. 808Kz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg MHz dBuV/m dBuv/m B dBV dB/m B dB B om  deg
1 2364.65 41.97 74.00 -32.83 37.63 27.3@ 8.58 32.57 @.46 100 64 PEAK 1 99.28 27.42 8.65 32.60 @.46 100 64 PEAK
2 2364.65 17.18 54.0@ -36.82 -- - - -- -- 16 64 AVERAGE 2 -- -- - -- - lee 64 AVERAGE
TEL: 886-3-327-0868 Page Number :C-1 4 of 18

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR522804A

Pol. Horizontal Vertical
1 Level dBuiim) Date: 2025-05-12 - Level (duvim) Date: 2025-05-12
1225 1225
1050, 1050,
875 815
PEAK 74 PEAK 74
70.0! 700!
AVG 54 AVG_54
525 sttty 525
zﬁll 380!
Peak
115 115
Avg
3000 6000, . 1 15000, 18000 3000 6000. . 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m 912D 02838 _246729 HORIZONTAL Condition: PEAK 74 3m 91260 82838 249729 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBuw/ dB/m B B dB m deg MHz dBuV/m dBuv/m  dB dBuv dB/m B B dB m deg
1 4B04.08 46.30 74.00 -27.70 32.99 .32 12.42 3.7 1.4l - -- PEAK 1 488408 46.69 74.00 -27.31 33.38 32.32 12.42 3.7 1.4 - -- PEAK
2 48408 21.51 54.80 -32.49 - - - - - - -~ Average 2 48@4.08 21.99 54.08 -32.10 - - - - - - -- Average
TEL: 886-3-327-0868 Page Number :C-15 of 18

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT

Report No. : FR522804A

Pol. Horizontal Vertical
Lol Date; 2025.05-42 Lol Date; 025-05-42
1225 135
o8 15
100 104
10.6G 6,54 G 54
55 525
%0 30
Avg
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13660, 15040, 16520, 18000
Frequency {WHz) Frequency (MHz)
Site o BCH-HY Ste o BSCHH

Condition: AVG 54 3n 91200 02033 248729 HORLZONTAL

Condition: AVG 54 3n 91200 02038 240729 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number :C-1 6 of 18




wamonae. FCC RADIO TEST REPORT Report No. : FR522804A

Pol. Horizontal Fundamental
. goLevel (dBuVim) Date: 20250512 - Level dBuVm) Date: 2025.0512
1225 1225
475 i
/ PEAK_T4
70 70,

— b s >
350 35 ottty et il
17. 17
Peak
210 23364 23628 2389.2 4156 242 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site : @3CH22-HY
Condition: PEAK BE_74 3m 012D 02033_246729 HORIZONTAL Condition: PEAK 74 3m 91200 2833 246729 HORIZONTAL
+ RBN:1080.060kHz VBW:3000, 808kHz SWT:Auto + RBHW:1080.060kHz VBI:3000. 808Kz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m B dBV dB/m B dB B om  deg
1 2441.00 101.85 96.27 27.68 8.73 32.62 @.49 400 43 PEAK
2 44100 76.26 -- -- - -- -- 400 43 AVERAGE

PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg
1 2378.32 42.51 74.60 -31.49 33.15 27.38 @8.60 32.57 @.46 400 45 PEAK
2 2378.32 17.72 54.0@ -36.28 -- - - -- -- 460 45 AVERAGE

TEL: 886-3-327-0868

Page Number :C-17 of 18
FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR522804A

Pol. Horizontal Fundamental
- Level (dBuVim) Date: 20250512
1225
105,
815
\ PEAK_BE_74]
70,
A
\«MMMW o ! o]
36,
17.
Peak Blank
240 2452, 2454, 2476. 2488, 2500
Frequency (MHz)
Site + @3CH22-HY
Condition: PEAK BE_74 3m 012D 02033_246729 HORTZONTAL
+ RBNW:1080.060kHz VBW:3000,808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg
1 2488.54 43.02 74.00 -30.98 37.98 27.79 8.8l 32.65 @.51 400 45 PEAK
2 2488.54 18.23 54.00 -35.77 -- - - -- -- 460 45 AVERAGE
TEL: 886-3-327-0868 Page Number : C-1 8 of 18

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR522804A

Pol. Vertical Fundamental
 Level (dBuVim) Date: 20250512 . Level (dBuVim) Date: 20250512
1225 1225
105, 105,
815 875
/ PEAK_T4]
70, 70,
52. J 52,
] » o]
ol Wi | A " b A
350 35 [t Wi
17! 17!
Peak
2310 23364 23628 23892 U156 1442 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site : @3CH22-HY
Condition: PEAK BE_74 3m 012D 02033 24729 VERTICAL Condition: PEAK 74 3m 91200 2833 248729 VERTICAL
+ RBN:1080.060kHz VBW:3000, 808kHz SWT:Auto + RBHW:1080.060kHz VBI:3000. 808Kz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg MHz dBuV/m dBuv/m B dBV dB/m B dB B om  deg
1 2388.88 42.60 74.00 -31.40 33.13 27.39 8.63 32.59 @.46 158 68 PEAK 1 44100 99.80 95.02 27.68 8.73 32.62 @.49 158 68 PEAK
2 2388.80 17.81 54.0@ -36.19 -- - - -- -- 158 68 AVERAGE 2 d4l.ee 75.01 -- -- - -- -- 158 65 AVERAGE
TEL: 886-3-327-0868 Page Number :C-19 of 18

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR522804A

Pol. Vertical Fundamental
- Level (dBuVim) Date: 20250512
1225
105,
815
\ PEAK_BE_74]
70,
of \
\ 1
fua ottty o
350
17!
Peak Blank
40 2452 2464, 2476. 2488. 2500
Frequency (MHz)
Site + @3CH22-HY
Condition: PEAK BE_74 3m 012D 02033 24729 VERTICAL
+ RBN:1080.060kHz VBW:3000,808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg
1 491,12 42,50 74.00 -31.50 37.44 27.88 @8.82 32.65 @.51 158 68 PEAK
2 491,12 I7.71 54.0@ -36.29 -- - - -- -- 158 68 AVERAGE
TEL: 886-3-327-0868 Page Number :C-1 10 of 18

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR522804A

Pol. Horizontal Vertical
. Lovel (1BuVim) Date: 2025.0512 - Level (#BuVim) Date: 2025.0512
1225 1225
815 875
PEAK 74 PEAK 74
700 0.0,
AVG A
525 N .,.M-W} e e, % 525 1 :.w'-— !
WEE e N
350 350
Peak 15 115
Avg 3000 6000. 9000. 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site © @3CH22-HY Site © @3CH22-HY
Condition: PEAK_74 3m 91280_P2038_24A729 HORIZONTAL Condition: PEAK_74 3m 91200_B2033 240729 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuw dB/m dB dB B om deg MHz dBuv/m dBuv/m  dB B dB/m dB A8 B om deg
1 4332.00 47.82 74.00 -26.18 34,30 32,56 12.49 33.67 1.4 - -- PEAK 1 4882.00 46.54 74.00 -27.46 33.11 32,5 12.49 33.67 1.4 - -- PEAK
2 4382.00 23.03 54.00 -30.97 - - - - - - -~ Average 2 4382.00 21.75 54.00 -32.25 - - - - - - -~ Average
3 733.00 50.77 74.80 -23.23 33.20 36.71 15.41 36.61 1.6l - -- PEAK 3731300 49.75 74.80 -24.25 32.18 36.71 15.41 36.61 1.6l - -- PEAK
4 7313.88 25.98 54.8@ -23.02 - - -- -- -- -- -- Average 4 7323.88 24.96 54.00 -29.04 - - - - -- -- -- Average
TEL: 886-3-327-0868 Page Number : C-1 11 of 18

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT

Report No. : FR522804A

Pol. Horizontal Vertical
Lol Date; 2025.05-42 Lol Date; 025-05-42
1225 135
o8 15
100 104
10.6G 6,54 G 54
55 525
%0 30
Avg
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13660, 15040, 16520, 18000
Frequency {WHz) Frequency (MHz)
Site o BCH-HY Ste o BSCHH

Condition: AVG 54 3n 91200 02033 248729 HORLZONTAL

Condition: AVG 54 3n 91200 02038 240729 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number :C-1 12 of 18




wamonae. FCC RADIO TEST REPORT

Report No. : FR522804A

Pol.

Horizontal Fundamental
 Level (dBuVim) Date: 20250512 . Level (dBuVim) Date: 2025-05-12
1225 1225
105, 105, 1
A o
PEAK_BE_74] PEAK_T4]
70, 70,
52 \l‘h“mw 52, "
TN " " PP ¥ P .
350 350 et i bt bl B
17. 17
Peak
17 24852 24874 2916 24958 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site : @3CH22-HY
Condition: PEAK BE_74 3m 012D 02033_246729 HORIZONTAL Condition: PEAK 74 3m 91200 2833 246729 HORIZONTAL
+ RBN:1080.060kHz VBW:3000, 808kHz SWT:Auto + RBHW:1080.060kHz VBI:3000. 808Kz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg MHz dBuV/m dBuv/m B dBV dB/m B dB B om  deg
1 2483.52 46.23 74.00 -27.77 41.25 27.74 8.80 32.65 @.51 157 142 PEAK 1 . 96.50 27.7@ @8.80 32.65 @.51 157 142 PEAK
2 2483.52 21.44 54.00 -32.56 -- - - -- -- 157 142 AVERAGE 2 -- -- - -- -- 157 142 AVERAGE
TEL: 886-3-327-0868 Page Number :C-1 13 of 18

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR522804A

Pol. Vertical Fundamental
 Level (dBuVim) Date: 20250512 . Level (dBuVim) Date: 20250512
1225 1225
106, 105,
10! 10! 1
815 875
PEAK_BE_74] PEAK_T4]
70, 70,
52. \}t‘\\ 52,
My 1 .
- ek s
350 EEWMWM fh e A
17! 17!
Peak
u1 4832 1874 21916 24958 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site : @3CH22-HY
Condition: PEAK BE_74 3m 012D 02033 24729 VERTICAL Condition: PEAK 74 3m 91200 2833 248729 VERTICAL
+ RBN:1080.060kHz VBW:3000, 808kHz SWT:Auto + RBHW:1080.060kHz VBI:3000. 808Kz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg MHz dBuV/m dBuv/m B dBV dB/m B dB B om  deg
1 2483.60 44.01 74.00 -29.99 39.83 27.74 @8.80 32.65 @.51 178 74 PEAK 1 94.43 27.78 @8.80 32.65 @.51 178 74 PEAK
2 2483.60 19.22 54.00 -34.78 -- - - -- - 178 74 AVERAGE 2 -- -- - -- - 17 74 AVERAGE
TEL: 886-3-327-0868 Page Number :C-1 14 of 18

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR522804A

Pol. Horizontal Vertical
. Lovel (1BuVim) Date: 2025.0512 - Level (#BuVim) Date: 2025.0512
1225 1225
815 875
PEAK 74 PEAK 74
700 0.0,
N o o . A
i X et i 4 et
Lot o gphedet WMW
350 3540
Peak 15 115
Avg 3000 000. 9000. 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site © @3CH22-HY Site © @3CH22-HY
Condition: PEAK_74 3m 91280_P2038_24A729 HORIZONTAL Condition: PEAK_74 3m 91200_B2033 240729 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuw dB/m dB dB B om deg MHz dBuv/m dBuv/m  dB B dB/m dB A8 B om deg
1 4960.00 47.07 74.80 -26.93 33.34 32,98 12,56 33.67 1.88 - -- PEAK 1 4960.00 47.18 74.00 -26.82 33.45 32,98 12,56 33.67 1.88 - -- PEAK
2 4960.00 22.28 54.00 -31.72 - - - - - - -~ Average 2 4950.00 22,39 54.00 -31.61 - - - - - - -~ Average
3 7440.00 58.55 74.80 -23.45 33.49 36.39 15.55 36.79 1.83 - -- PEAK 3 7440.00 49.99 74.00 -24.18 32.75 36.39 15.55 36.79 1.3 - -- PEAK
4 7440.80 25.76 54.60 -28.24 - - - - - - -- Average 4 744p.88 25.11 54.68 -28.39 - - - - - - -- Average
TEL: 886-3-327-0868 Page Number :C-1 15 of 18

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT

Report No. : FR522804A

Pol. Horizontal Vertical
Lol Date; 2025.05-42 Lol Date; 025-05-42
1225 135
o8 15
100 104
10.6G 6,54 G 54
55 525
~18G ISR S IV W e, S N N S N S SN S L R Ay
%0 30
Avg
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13660, 15040, 16520, 18000
Frequency {WHz) Frequency (MHz)
Site o BCH-HY Ste o BSCHH

Condition: AVG 54 3n 91200 02033 248729 HORLZONTAL

Condition: AVG 54 3n 91200 02038 240729 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C-1 16 of 18




wamonae. FCC RADIO TEST REPORT Report No. : FR522804A

Pol. Horizontal Vertical
Level dBuVim) Date: 2025-06-13 Level (4BuVim) Date: 2025-06-13
o. 0.
60. 60,
QP| QP
g R H
| I
wo—— 00— .
2 G
; b
0. 4 d s 300! n [l
3 W A 4 WMWW
o
2 M W, }I | 1 M’W’M 20 iy Tl
200 W UV‘ wm LA W HM P
QP/ 100, 100
¢
Peak 3 4 418. 612, 806. 1000 30 4. 18, 612, 806. 1000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site & BICHZ2-HY
Condition: QP 3m Bilog_63384_241217 HORIZONTAL Condition: QP 3m Bilog_63304_241217 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBu//m  dB dBuw dB/m  dB  dB B om  deg MHz dBuv/m dBuv/m  d& dBuv dB/w dB dB  dB  om  deg
1 33.88 3L.33 40.00 -8.67 39.94 23.12 0.9 32.66 0.03 - -- Peak 1 36.79 31.52 40.00 -8.48 41.62 2158 .94 32.65 0.3 lee 91 QP
2 11439 3443 43.50 -9.07 48.20 17.14 172 32.69 0.06 - -- Peak 2 67.83 31.62 40.00 -8.38 50.58 1235 L.35 3270 0.4  loe 10
3 236.61 24,94 46.00 -21.66 38.89 16.89 2.50 32.62 0.08 - - Peak 3 188,57 30,98 43.50 -12.52 45.26 16.67 L1.69 32.70 0.86 - -- Peak
4 497.54 77.83 46.0@ -18.17 32,91 23.98 3.67 32.8¢ @.15 -- -- Peak 4 492,69 25.16 46.00 -20.84 30.31 23.85 3.66 32.80 @.14 - -- Peak
5 711.91 33.50 46.80 -12.28 35.13 26.88 4.44 32.80 0.15 -- -- Peak 5 741.81 35.68 46.00 -10.32 35.58 28.12 4.55 32.66 @.17 - -- Peak
6 953.44 33.54 46.00 -12.16 28.43 31.41 5.07 31.30 0.13 -- -- Peak 6 899.12 37.79 46.00 -3.21 35.28 29.20 4.94 31.85 @.22 - -- Peak
TEL: 886-3-327-0868 Page Number :C-1 17 of 18

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR522804A

Pol. Horizontal Vertical
1 Level(dBuim) Date: 20250513 1 Level{dBuVim) Date: 20250513
1225 1225
875 815
PEAK 74 PEAK 74
10 00,
AVG_54 AVG_54
525 525
1
a (AT b At b e e e AL J PP i g Y ke s
Peak 15 175
18000 19600. 2200, 22800, 24400, 26000 18000 19600. 2200, 22800, 24400, 26000
Frequency (MHz) Frequency (MHz)
Site @ @3CH22-HY Site @ @3CH22-HY
Condition: PEAK 74 Im SHF_1223 240624 HORIZONTAL Condition: PEAK 74 Im SHF_1223 240624 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B B dB/m dB dB A8 m  deg Mz dBu/m dBuV/m  dB B dB/m dB dB dB m  deg
1 24857.58 46.99 74.00 -33.61 42.94 38.78 29.60 66.19 -9.54 - -- PEAK 1 2323623 39.58 74.00 -34.42 41.94 39.00 28.38 66.20 -9.54 - -- PEAK
TEL: 886-3-327-0868 Page Number : C-1 18 of 18

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804A

C2-1. Radiated Spurious Emission Test Modes

Mode Band Antenna Modulation Channel Frequency bata RU Remark
(MHz) Rate
Mode 1 2400-2483.5 2 Bluetooth BR_GFSK 00 2402 1Mbps - -
Mode 2 2400-2483.5 2 Bluetooth BR_GFSK 39 2441 1Mbps - -
Mode 3 2400-2483.5 2 Bluetooth BR_GFSK 78 2480 1Mbps - -
Mode 4 2400-2483.5 2 Bluetooth BR_GFSK 39 2441 1Mbps - LF
Mode 5 2400-2483.5 2 Bluetooth BR_GFSK 39 2441 1Mbps - SHF
C2-2. Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result  RU Remark
(MHz) (dBuV/m) (dBuV/m) | (dB) Avg.
Bluetooth BR_GFSK | 00 | 2364.37 42.67 74.00 -31.33 \% Peak = Pass - Band Edge
1
Bluetooth BR_GFSK | 00 | 4804.00 46.58 74.00 -27.42 V | Peak @ Pass - Harmonic
Bluetooth BR_GFSK = 39 | 2495.14 43.32 74.00 -30.68 H Peak = Pass - Band Edge
2
Bluetooth BR_GFSK | 39 7323.00 50.21 74.00 -23.79 \% Peak | Pass - Harmonic
Bluetooth BR_GFSK | 78 | 2489.90 43.89 74.00 -30.11 H Peak | Pass - | Band Edge
’ Bluetooth BR_GFSK | 78 7440.00 49.32 74.00 -24.68 \% Peak | Pass - Harmonic
4 Bluetooth BR_GFSK = 39 50.37 33.82 40.00 -6.18 H Peak = Pass - LF
5 Bluetooth BR_GFSK | 39 | 25750.60 40.60 74.00 -33.40 V | Peak @ Pass - SHF
TEL: 886-3-327-0868 Page Number :C-2 1 of 17

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804A

Pol.

Horizontal Fundamental
 Level (dBuVim) Date: 20250512 . Level (dBuVim) Date: 20250512
1225 1225
105, 105,
815 875
[ PEAK_T4]
70, 70,
52. j 52,
! W(J e 4 e
35\" IEWMM‘M - ’ Ay LY
17! 17!
Peak
2310 23284 23468 23652 23836 2102 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site : @3CH22-HY
Condition: PEAK BE_74 3m 012D 02033_246729 HORIZONTAL Condition: PEAK 74 3m 91200 2833 246729 HORIZONTAL
+ RBN:1080.060kHz VBW:3000, 808kHz SWT:Auto + RBHW:1080.060kHz VBI:3000. 808Kz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg MHz dBuV/m dBuv/m B dBV dB/m B dB B om  deg
1 2377.25 42.22 74.80 -31.78 37.85 27.3@ 8.6l 32.58 @.46 142 144 PEAK 1 89.32 27.42 B.65 32.60 .46 142 144 PEAK
2 377.25 17.43 54.0@ -36.57 -- - - -- -- 142 144 AVERAGE 2 -- -- - -- -- 142 144 AVERAGE
TEL: 886-3-327-0868 Page Number :C-2 2 of 17

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804A

Pol. Vertical Fundamental
 Level (dBuVim) Date: 20250512 . Level (dBuVim) Date: 2025-05-12
1225 1225
105, 105,
815 875
r PEAK_T4]
70, 70,
52. ] j{ 52,
Ir - it s
30 25 st st
17. 17
Peak
210 2284 23468 2365.2 23836 202 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site : @3CH22-HY
Condition: PEAK BE_74 3m 012D 02033 24729 VERTICAL Condition: PEAK 74 3m 91200 2833 248729 VERTICAL
+ RBN:1080.060kHz VBW:3000, 808kHz SWT:Auto + RBHW:1080.060kHz VBI:3000. 808Kz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg MHz dBuV/m dBuv/m B dBV dB/m B dB B om  deg
1 2364.37 42.67 74.00 -31.33 38.33 27.38 8.38 32.57 @.46 299 330 PEAK 1 4@2.00 91.38 86.79 27.42 B8.65 32.60 .46 299 330 PEAK
2 2364.37 17.88 54.0@ -36.12 -- - - -- -- 299 330 AVERAGE 2 1402.80 66.51 -- -- - -- -- 299 330 AVERAGE
TEL: 886-3-327-0868 Page Number :C-2 3 of 17

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR522804A

Pol. Horizontal Vertical
1 Level dBuiim) Date: 2025-05-12 - Level (duvim) Date: 2025-05-12
1225 1225
1050, 1050,
875 815
PEAK 74 PEAK 74
70.0! 700!
AVG AVG ik
525 1 bl BT 24 525 1 i i e
L bt s
zﬁll 380!
Peak
115 115
Avg
3000 6000, . 1 15000, 18000 3000 6000. . 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + B3CH22-HY
Condition: PEAK 74 3m 912D 02838 _246729 HORIZONTAL Condition: PEAK 74 3m 91260 82838 249729 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBuw/ dB/m B B dB m deg MHz dBuV/m dBuv/m  dB dBuv dB/m B B dB m deg
1 4804.08 46.15 74.00 -27.85 32.84 .32 12.42 .67 1.4l - -- PEAK 1 4884.08 46.58 74.00 -27.42 33.27 3232 12.42 3.7 L4l - -- PEAK
2 4804.08 21.36 54.00 -32.64 - - - - - - -~ Average 2 48408 21.79 54.08 -32.21 - - - - - - -- Average
TEL: 886-3-327-0868 Page Number :C-2 4 of 17

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT

Report No. : FR522804A

Pol. Horizontal Vertical
Lol Date; 2025.05-42 Lol Date; 025-05-42
1225 135
o8 15
100 104
10.6G 6,54 G 54
55 525
~18G N S S e S Ay O S e N U N Ay
%0 30
Avg
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13660, 15040, 16520, 18000
Frequency {WHz) Frequency (MHz)
Site o BCH-HY Ste o BSCHH

Condition: AVG 54 3n 91200 02033 248729 HORLZONTAL

Condition: AVG 54 3n 91200 02038 240729 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number :C-25 of 17




wamonae. FCC RADIO TEST REPORT

Report No. : FR522804A

Pol. Horizontal Fundamental
 Level (dBuVim) Date: 20250512 . Level (dBuVim) Date: 20250512
1225 1225
105, 105,
1
815 875
’ PEAK_T4]
70, 70,
52. J 52,
1 A st
%0 “ 50 s s el
17! 17!
Peak
2310 23364 23628 23892 U156 1442 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site : @3CH22-HY
Condition: PEAK BE_74 3m 012D 02033_246729 HORIZONTAL Condition: PEAK 74 3m 91200 2833 246729 HORIZONTAL
+ RBN:1080.060kHz VBW:3000, 808kHz SWT:Auto + RBHW:1080.060kHz VBI:3000. 808Kz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg MHz dBuV/m dBuv/m B dBV dB/m B dB B om  deg
1 2386.96 42.32 74.0@ -31.68 37.87 27.37 @8.63 32.59 @.46 166 143 PEAK 1 441,00 96.88 91.30 27.68 8.73 32.62 @.49 166 143 PEAK
2 2386.96 17.53 54.0@ -36.47 -- - - -- -- 166 143 AVERAGE 2 d4l.ee 71.29 -- -- - -- -- 166 143 AVERAGE
TEL: 886-3-327-0868 Page Number :C-2 6 of 17

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR522804A

Pol.

Horizontal Fundamental

- Level (dBuVim) Date: 20250512

\ PEAK_BE 74
70

Peak

Blank

240 2452, 2464, 2476. 2488,

2500
Frequency (MHz)

Site + @3CH22-HY
Condition: PEAK BE_74 3m 012D 02033_246729 HORTZONTAL
+ RBNW:1080.060kHz VBW:3000,808kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg
1 2495.14 43,32 74.00 -30.68 38.25 27.80 8.83 32.66 @.52 166 143 PEAK

2 249514 13.53 54.00 -35.47 - - - - -- 166 143 AVERAGE

TEL: 886-3-327-0868 Page Number :C-2 7 of 17
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804A

Pol. Vertical Fundamental
 Level (dBuVim) Date: 20250512 . Level (dBuVim) Date: 20250512
1225 1225
105, 105,
1
815 875
[ PEAK_T4]
70, 70,
52. J 52,
1 | " o]
w™ . b " - ke s
17! 17!
Peak
2310 23364 23628 23892 U156 1442 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site : @3CH22-HY
Condition: PEAK BE_74 3m 012D 02033 24729 VERTICAL Condition: PEAK 74 3m 91200 2833 248729 VERTICAL
+ RBN:1080.060kHz VBW:3000, 808kHz SWT:Auto + RBHW:1080.060kHz VBI:3000. 808Kz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg MHz dBuV/m dBuv/m B dBV dB/m B dB B om  deg
1 2381.54 42.80 74.00 -31.20 33.40 27.32 8.62 32.58 @.46 383 351 PEAK 1 44100 93.06 88.26 27.60 B8.73 32.62 .49 383 351 PEAK
2 2381.54 I8.01 54.0@ -35.99 -- - - -- -- 383 351 AVERAGE 2 44100 63.27 -- -- - -- -- 383 351 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C-2 8 of 17



wamonae. FCC RADIO TEST REPORT Report No. : FR522804A

Pol.

Vertical Fundamental

- Level (dBuVim) Date: 20250512

\ PEAK_BE 74
70

Peak

Blank

240 2452, 2464, 2476, 2488,

2500
Frequency (MHz)

Site + @3CH22-HY
Condition: PEAK BE_74 3m 012D 02033 24729 VERTICAL
+ RBN:1080.060kHz VBW:3000,808kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter
PHz dBuV/m dBuv/m  dB dBuv dB/w  dB  dB B
1 2495.82 42.68 74.00 -31.32 37.61 27.80 8.83 32.66 @.52 383 351 PEAK
2 2495.82 17.89 54.0@ -36.11 -- - - -- -- 383 351 AVERAGE

TEL: 886-3-327-0868 Page Number :C-2 9 of 17
FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR522804A

Pol. Horizontal Vertical
. Lovel (1BuVim) Date: 2025.0512 - Level (#BuVim) Date: 2025.0512
1225 1225
815 875
PEAK 74 PEAK 74
700 0.0,
525 2 i, MG . 3 LU
350 3540
Peak 15 15
Avg 3000 000. 9000. 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site © @3CH22-HY Site © @3CH22-HY
Condition: PEAK_74 3m 91280_P2038_24A729 HORIZONTAL Condition: PEAK_74 3m 91200_B2033 240729 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuw dB/m dB dB B om deg MHz dBuv/m dBuv/m  dB B dB/m dB A8 B om deg
1 4332.00 46.39 74.80 -27.61 32.96 32,56 12.49 33.67 1.4 - -- PEAK 1 4882.00 46.44 74.00 -27.56 33.81 32,56 12.49 33.67 1.4 - -- PEAK
2 4382.00 21.60 54.00 -32.40 - - - - - - -~ Average 2 4382.00 21.65 54.00 -32.35 - - - - - - -~ Average
3 733.00 50.13 74.80 -23.87 32.56 36.71 15.41 36.61 1.6l - -- PEAK 3 7313.00 50.21 74.88 -23.79 32.64 36.71 15.41 36.61 1.6l - -- PEAK
4 7313.88 25.34 54.80 -28.66 - - -- -- -- -- -- Average 4 7323.88 25.42 54.0@ -28.58 - - - - -- -- -- Average
TEL: 886-3-327-0868 Page Number : C-2 10 of 17

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT

Report No. : FR522804A

Pol. Horizontal Vertical
Lol Date; 2025.05-42 Lol Date; 025-05-42
1225 135
o8 15
100 104
10.6G 6,54 G 54
55 525
%0 30
Avg
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13660, 15040, 16520, 18000
Frequency {WHz) Frequency {MHz)
Site o BCH-HY Ste o BSCHH

Condition: AVG 54 3n 91200 02033 248729 HORLZONTAL

Condition: AVG 54 3n 91200 02038 240729 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C-2 11 of 17




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804A

Pol.

Horizontal Fundamental
 Level (dBuVim) Date: 20250512 . Level (dBuVim) Date: 2025-05-12
1225 1225
105, 105,
1
815 875
PEAK_BE_74] PEAK_T4]
70, 70,
52. ] 52,
ok A A » o)
%50 %50 [y ow——" v
17. 17
Peak
17 24832 24874 2916 24958 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site : @3CH22-HY
Condition: PEAK BE_74 3m 012D 02033_246729 HORIZONTAL Condition: PEAK 74 3m 91200 2833 246729 HORIZONTAL
+ RBN:1080.060kHz VBW:3000, 808kHz SWT:Auto + RBHW:1080.060kHz VBI:3000. 808Kz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg MHz dBuV/m dBuv/m B dBV dB/m B dB B om  deg
1 2489.98 43.89 74.00 -30.11 33.83 27.80 8.82 32.65 @.51 18@ 141 PEAK 1 8 .15 27.76@ B8.89 32.65 .51 188 141 PEAK
2 2489.90 19.18 54.00 -34.90 -- - - -- -- 189 141 AVERAGE 2 -- -- - -- -- 189 141 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C-2 12 of 17
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR522804A

Pol.

Vertical Fundamental
 Level (dBuVim) Date: 20250512 . Level (dBuVim) Date: 20250512
1225 1225
105, 105,
1
815 875
PEAK_BE_74] PEAK_T4]
70, 70,
52. 52,
h, 1 N
50 5 it a1
17! 17!
Peak
u1 4832 1874 21916 24958 2500 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site : @3CH22-HY
Condition: PEAK BE_74 3m 012D 02033 24729 VERTICAL Condition: PEAK 74 3m 91200 2833 248729 VERTICAL
+ RBN:1080.060kHz VBW:3000, 808kHz SWT:Auto + RBHW:1080.060kHz VBI:3000. 808Kz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B dB B om  deg MHz dBuV/m dBuv/m B dBV dB/m B dB B om  deg
1 492,13 42,95 74.00 -31.65 37.88 27.88 8.82 32.65 @.52 336 331 PEAK 1 N 87.76 27.76@ 8.8 32.65 .51 336 331 PEAK
2 492,13 18.16 54.0@ -35.84 -- - - -- -- 356 331 AVERAGE 2 -- -- - -- -- 356 331 AVERAGE
TEL: 886-3-327-0868 Page Number : C-2 13 of 17
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Pol. Horizontal Vertical
. Lovel (1BuVim) Date: 2025.0512 - Level (#BuVim) Date: 2025.0512
1225 1225
815 875
PEAK 74 PEAK 74
700 0.0,
A MG,
525 ' priiinn VERL . — G
WMW ot
350 350
Peak 15 115
Avg 3000 000. 9000. 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site © @3CH22-HY Site © @3CH22-HY
Condition: PEAK_74 3m 91280_P2038_24A729 HORIZONTAL Condition: PEAK_74 3m 91280_B2033 240729 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuw dB/m dB dB B om deg MHz dBuv/m dBuv/m  dB B dB/m dB A8 B om deg
1 4960.00 47.83 74.00 -26.17 34,10 32,98 12,56 33.67 1.88 - -- PEAK 1 4960.00 47.39 74.00 -26.61 33.66 32,98 12,56 33.67 1.88 - -- PEAK
2 4960.00 23.04 54.00 -30.96 - - - - - - -~ Average 2 4950.00 22.60 54.00 -31.40 - - - - - - -~ Average
3 7440.00 49.13 74.80 -24.87 31.98 36.39 15.55 36.79 1.3 - -- PEAK 3 7440.00 49.32 74.00 -24.68 32.17 36.39 15.55 36.79 1.3 - -- PEAK
4 7440.00 24.34 54.60 -29.66 - - - - - - -- Average 4 7449.00 24.53 54.68 -29.47 - - - - - - -- Average
TEL: 886-3-327-0868 Page Number 1 C-2 14 of 17
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Report No. : FR522804A

Pol. Horizontal Vertical
Lol Date; 2025.05-42 Lol Date; 025-05-42
1225 135
o8 15
100 104
10.6G 6,54 G 54
55 525
%0 30
Avg
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13660, 15040, 16520, 18000
Frequency {MHz) Frequency {MHz)
Site o BCH-HY Ste o BSCHH

Condition: AVG 54 3n 91200 02033 248729 HORLZONTAL

Condition: AVG 54 3n 91200 02038 240729 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
Level dBuVim) Date: 2025-06-13 Level (4BuVim) Date: 2025-06-13
o. 0.
50, 60,
60. 60,
QP| QP
g R H
| I
o a0
] 5 ]
10 4 " oy - 30,01 I i} W
et 4 e tnighe
Dbyt ™ | PR
200! I 200 T M P
VWW o™ T m WM
QP/ 100, 100
Peak 3 4 418. 612, 806. 1000 30 4. 418, 612, 806. 1000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site & BICHZ2-HY
Condition: QP 3m Bilog_63384_241217 HORIZONTAL Condition: QP 3m Bilog_63304_241217 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBu//m  dB dBuw dB/m  dB  dB B om  deg MHz dBuv/m dBuv/m  d& dBuv dB/w dB dB  dB  om  deg
1 50.37 33.82 40.00 -6.18 51.24 14.89 1.12 32.67 0.4 - -- Peak 1 37.76 30.70 40.00 -9.30 4117 21.20 @.95 32.65 @.63 18@ 16 0P
2 106.63 26.67 43.50 -16.83 41.83 16.60 1.68 32.70 0.06 - -- Peak 2 67.83 30.98 40.00 -9.02 49.94 12,35 L35 32.70 @.p4 1@ 358 QP
3 268.86 19.59 46.00 -26.41 20.31 20.18 2.64 32.62 0.08 - - Peak 3 1e7.60 30.97 43.50 -12.53 45.38 16.54 L1.69 32.70 0.86 - -- Peak
4 49754 27.93 46.0@ -18.87 33.81 23.98 3.67 32.88 @.15 -- -- Peak 4 49172 477 46.0@ -21.23 29.94 23.33 3.66 32.80 @.14 - -- Peak
5 7e9.8e 31.68 46.80 -14.32 33.15 26.78 4.42 32.82 0.15 -- -- Peak 5 709.97 36.57 46.00 -9.43 33.88 26.30 4.43 32.81 @.15 - -- Peak
6  956.35 33.42 46.60 -12.58 27.88 31.50 5.08 31.23 0.4 -- -- Peak 6 956.35 33.13 46.00 -12.87 27.59 3L.58 5.88 31.28 0.4 - -- Peak
TEL: 886-3-327-0868 Page Number : C-2 16 of 17
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Pol. Horizontal Vertical
1 Level(dBuim) Date: 2025-05-14 1 Level{dBuVim) Date: 2025-05-14
1225 1225
875 815
PEAK 74 PEAK 74
700 00,
AVG_54 AVG_54
525 525
1
IMW,-*- by Al s g . A o el deasi ar s i it Attt orr - i i
Peak 15 175
18000 19600. 2200, 22800, 24400, 26000 18000 19600. 2200, 22800 24400, 26000
Frequency (MHz) Frequency (MHz)
Site @ @3CH22-HY Site @ @3CH22-HY
Condition: PEAK 74 Im SHF_1223 240624 HORIZONTAL Condition: PEAK 74 Im SHF_1223 240624 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B B dB/m dB dB A8 m  deg Mz dBu/m dBuV/m  dB B dB/m dB dB dB m  deg
1 24150.66 44.51 74.00 -33.49 42.37 38.79 19.86 66.17 -9.54 - -- PEAK 1 25750.68 46.60 74.08 -33.40 41.66 39.10 29.88 6@.50 -9.54 - -- PEAK
TEL: 886-3-327-0868 Page Number : C-2 17 of 17
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Appendix D. Duty Cycle Plots

<Ant 1>

DHS5 on time (One Pulse) Plot on Channel 39 on time (Count Pulses) Plot on Channel 39

= Eo] Maker v |- - 1 Fol Marker
KEYSIGHT [nput R 0 E PNO P ' (RS ]2+« . ¢ |[Seiect Marker u npu : NG 9 8[1]2 52 . o | [Select Marker
) w Marker 3 n

Iarker Mode Ref Level 116.99 dBpV
Narmal ot

Delta (&) = Della (&)

Fixed

Ji
s

(Re:
e |
- Y e W1 R v e S | P P SO T E R e
Cou

Funclion  Funcion Width ~ Function Value Vs St
Diagram

off
larker Settin
Couple Markers
n
off

Note:

1. Worst case Duty cycle = on time/100 milliseconds =2 * 2.88 / 100 = 5.76 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB
3. DH5 has the highest duty cycle worst case and is reported.

Duty Cycle Correction Factor Consideration for AFH mode:
Bluetooth normal hopping rate is 1600Hz and reduced to 800Hz in AFH mode; due to the reduced number of
hopping frequencies, with the same packet configuration the dwell time in each channel frequency within
100msec period is longer in AFH mode than normal mode.
In AFH mode, the minimum hopping frequencies are 20, to get the longest dwell time DH5 packet is observed;
the on time period to have DHS5 packet completing one hopping sequence is
2.88 ms x 20 channels = 57.6 ms
There cannot be 2 complete hopping sequences within 100ms period, considering the random hopping
behavior, maximum 2 hops can be possibly observed within the period. [100 ms / 57.6 ms ] = 2 hops
Thus, the maximum possible ON time:
2.88msx2=5.76ms
Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x log(5.76 ms/100 ms) = -24.79 dB

TEL: 886-3-327-0868 Page Number : D1 of D2
FAX: 886-3-327-0855
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<Ant 2>
DHS5 on time (One Pulse) Plot on Channel 39 on time (Count Pulses) Plot on Channel 39

Eo] Maker v o - el

Select Marker 0 2 [Select Marker
Iarker 3

Ref Level 96.99 dBV \
-
o) Next Pk Right
Fixed .
on L

Minimum Pe

Video BW 1.0 MHz

]
arker IO D e T e et i T I TR TR T e e T €
3
off
Funclion  Funclion Width o u Vs sl Mie CF
Diagram
=
: ple: £l ak
on
Off

Couple Marker

Video BW 1.0 MHz Span 0
Sweap 100 ms (1001

Note:

1. Worst case Duty cycle = on time/100 milliseconds =2 * 2.88 / 100 = 5.76 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB
3. DH5 has the highest duty cycle worst case and is reported.

Duty Cycle Correction Factor Consideration for AFH mode:
Bluetooth normal hopping rate is 1600Hz and reduced to 800Hz in AFH mode; due to the reduced number of
hopping frequencies, with the same packet configuration the dwell time in each channel frequency within
100msec period is longer in AFH mode than normal mode.
In AFH mode, the minimum hopping frequencies are 20, to get the longest dwell time DH5 packet is observed;
the on time period to have DHS5 packet completing one hopping sequence is
2.88 ms x 20 channels = 57.6 ms
There cannot be 2 complete hopping sequences within 100ms period, considering the random hopping
behavior, maximum 2 hops can be possibly observed within the period. [100 ms / 57.6 ms ] = 2 hops
Thus, the maximum possible ON time:
2.88msx2=5.76ms
Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x log(5.76 ms/100 ms) = -24.79 dB
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